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Development of New Corrosion-Resistant Stainless Steel NSL310MoCu
for Coal Fired Smokestacks
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Corrosion-resistant low-cost austenitic stainless steel NSL310MoCu has been newly developed to replace Hastelloy C
-276 and Ti clad stee!l in single-loop desulfurization units. In laboratory-accelerated corrosion tests, NSL310MoCu showed
good corrosion resistance in a smokestack-simulated environment. The corrosion rate of this steel in an operating coal-
fired smokestack environment was 0.0001g/m?-h and no crevice corrosion was observed. The corrosion resistance of the
clad former with heat history was the same as that of the base metal, and it is fully applicable to low-cost cladding. The
weldability and properities of welded joints were reliable. NSL310MoCu is therefore fully applicable for coal-fired
smokestacks.
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Chemical compositions and mechanical properties of newly developed corrosion resistant stainless steel NSL 310

MoCu
Lok (mass %) HREROOE T
o 0.2%irh | Sims | pos | s
C si | M P S N c Ni > gl IR N
' ! cu PG Ao I b | oPa) | (%) | HV (0 kg
NSL 310 MoCu | 0.005 | 0.28 | 1.60 | 0.004 | 0.001| 0.22 | 1.51 | 21.80 | 25.00 | 4.41 346 702 63 154
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Chemical compositions of tested material
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SUS316L [0.060] 0.62 |0.87]0.028] 0.001 [10.20[16.54[2.03] — | —
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Crevice corrosion testing results in coal smokestack simulating
solution (pH 5. 353 K)
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Corrosion rate of tested materials in coal
smokestack simulating solution contained Cl-
as function of crevice corrosion index
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Relation between corrosion rate and crevice corrosion
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